60 BRT

NORTH AMERICAN BUS INDUSTRIES Pdf Download PDF Report

Check-in Spare Parts

Part Number Description Quantity
Michelin XZU 305/70R 225 Mounted tires 1
N/A Tow links 2
85784-12001 Air springs, Phoenix 10
N/A Air springs, Goodyear 2
56552-11565 Rubber bumper 8
01402-61040 Bolt, M10x1.5x40, 8.8 8
500-3314-008 washer, M10 8
500-3314-004 Bushings, 10mmx14mm, 9mm long 8
41310-12468 leveling valve 4
726062-00 Radius rod, front axle, lower 2
725559-00 Radius rod, front axle, upper 2
726072-00 Radius rod, mid axle, lower 2
725574-00 Radius rod, rear axle, lower 2
725575-00 Radius rod, rear axle, upper 2
610-1735-001 Bracket, lower guide bar, plug door 2
5015899 Tire, 305/70R 22.5 Michelin 4
N/A Oil filter, Fleetguard LF3000 4
N/A Fuel filter and O-ring, Fab FLPT702025 4
N/A Fuel filter, Eng, Fleetguard NG5900 2
N/A Air filter, Fleetguard AF25708 1
416.04.3804.900 governor, D2 118/123 psi 1
5016203 Belt, AC 1
700-8606-007 Rivet, 1/4x5/8, 0.160-0.475, SS CSK 50
416-00-7600-905 Nut, 3/8-24, Acorn, Chrome 50
2506SS Washer, lock 3/8, SS 50
5030480 T-bolt, 3/8-24, UNF-2ATHD 50
N/A Bushing, Hubner 0422 0239200 4
N/A Securing ring, 100x3, Hubner 0443 0192 00 8
N/A Sup. Disc, 80x100x3.5, Hubner 0443 01368 00 8
N/A Hex bolt, M20x110, Hubner 0443 01983 00 8
N/A Washer, Nordlock, 20 mm, Hubner 0443 01162 00 8
N/A Distance ring, Hubner, 0422 02401 00 2
N/A Bearing, Hubner, 0422 99707 00 1
N/A Rubber stop, Hubner 0411 01073 00 2
N/A Carriage, Hubner 0422 01418 00 1
125313000 Nut Track 7
5780501601 Bolt, HXC, SS, 5/15-18x1 7
700-8603-001 Washer, Flat 5/16 7
73206161101 Washer, Pin, SS 3/8x1x11 7
5031164 Washer, Lock, SS 5/16 7
600-8601-002 Screw, socket head, M8x16 20
26M08 Washer, flat M8 20
5030163 Light, Marker, Amber, Flsh, Mt, LED 2
5030164 Light, Marker, Red, Flsh Mt, LED 3
610-1785-001 Light, Marker, Amber 2
5024632 Light, side turn signal, amber 1
5025804 Gasket, side turn signal 1
5024633 Brush Deflector/Guard, Dialight 1
70004-07255 headlight assembly 2
70004-07251 headlight lamp 4
5025736 light, stop/tail, 7" red, LED, PTD 1
5025737 lIGHT, TURN/TAIL, 7" AMBER, led 1
5033634 Lith, backup, 4" wh, LED, CTD, PTD 1
5006298 Grommet, 4" round, LED, light 1
5029926 Switch, wiper, dual motor elec 1
5026153 Module, DIO-888, 115K 2
5028027 Module, MBC-32, 115K, REV 1
5023248 Equalizer, 100A, Sure Power 1
5017363 Cable, 4/0, 16", 12V, 3/8x3/8 1
5017360 Cable, 4/0, 16", 24V, 3/8x3/8, battery+ 1
5017362 Cable, 4/0, 16", 24V, 3/8x3/8, Battery- 1
5020224 Cable 4/0, 52', 24v, 1/2X3/8, bATT+, TO DISCONNECT 1
5011903 Circuit Breaker, 5 amp 1
5011904 Circuit Breaker, 10 amp 1
416.07.9402.900 Circuit Breaker, 50amp 1
416.00.9402.912 Relay, 50 amp/24V 1